Ijamato

m &k & B =

Instruction Manual

JLRDEE
Labor saving device for attaching rib-knitted band

RS25

AZF8400
a . )
DR, FRBEBEWLEIFWEIEE., Before using this sewing equipment,
FIElcHBOHESTEWET, please read the instruction manual and

=1 s c BT Supnss
ARIBOD LL%T‘_\—;’CL:;\ MEHREE | 1erstand the contents well
BREBRETRRHAVCEE. RAELCEREL
THhBIELLBEENSRLEEL,
1. BERICH-T-EIE. BEWCH 2 Please keep it in a location where it is

BJI

FHRWODTHEESNBEZBICREELTLE easy to access for operators.
W, 4

% VAMATO SEWING MACHINE MFG. £O,LTD.

After reading the instruction manual,




=

X /[CONTENTS

1. BAMFA 1
1.1 NEROERD A 1
1.2 FyyzyvOo—-348 2
1.3 #BhOo-—3> 3
1.4 THEE 4
1.5 #\IpsrTryuvsy 6
1.6 #HIHrTr/NLT 6
1.7 ZEBRYEBK2BEIFZNILT 7
1.8 WIBNA47 7
1.9 ZREITEHIFGLESR 8
1.10 IFREF 9

2. ELWEWEA 10
2.1 &O—-SOFE 10
2.2 gphn—>omm 11
2.3 UJuoty koL 12
2.4 YFWmOEHODE 12
2.5 #WAH 13
2.6 22D U T L TR E ULRADIRE .13

3. FAE 14
3.1 TEFR () DFRES 14
3.2 #HA REOREE 16

4, 17




H X/CONTENTS

1. Installation 19
1.1 Accessories 19
1.2 Tension roller basement 20
1.3 Supplementary roller 21
14 Folder device 22
1.5 Presser lifter air cylinder 24
1.6 Presser lifter air valve 24
1.7 Air valve for thread chain cutting device (K2) 25
1.8 Dust pipe 25
1.9 Presser foot chain shield and presser foot front up plate 26
1.10  Air piping diagram 27
2. Proper operation 28
2.1 Roller 28
2.2 Supplementary roller 29
2.3 Setting of rib-knitted fabric 30
24 Tension of rib-knitted fabric 30
2.5 Sewing 31
2.6 Upper and lower cutting parts of folded rib-knitted fabric 31
3. Adjustments 32
3.1 Folder complete set 32
3.2 Fabric guide bar 34
4. Specifications 35

kkkk |LLUSTRATED SPARE PARTS LIST = =k sk %k %k

\

cEbb
FRIRBBLBEICELD, FRARRELTTTZCEABOET, ZOEICIE. FBONED SUBHARLE O—8H, FRRE—
BLAWEAARBDETOT. HSHUHITELEZIV, £, FBOERICH > TRFLEBLTED TN, F—0ED
PEHONAEEFRRINTHELBETCERAVI ELRBOET,
Attention

The description in this instruction manual is subject to change for improvements of the commodity without
notice.







1. Bz
e

Ny =
- AIIIE
EEZT500lc. BIFE—YDEREELD. E-SDEHBEIEZERLTLLEIW, )

1.1 fEmDED 3375

X1 %z2&Ez, B2 AMATFTLEZ G,
(1) ¢ 19 DRZHT 2,
2) T=7NEERIZZNFNOLHEIY (133,

L¥aL—5 885
«w%;g% 850
4 \8 \[Io I/o U Og ;‘ 680 |
—t— \/ i
;l r UWLos527 o
10 « ° o ]
[1s o - 190
ﬂ"o 0~" F\O—\_JEJ JTS_*
T~
o] O \ I °
Q ™ s (4) B4R
S L (i) FIAM |
— - T
® o = ° I
i o 8, e
I7 FTILARA v F (§R) 1@% ?Fétﬂ’/

MI(F—7VEBHEXDR3)

EER :
X1z2Ei, EESOLy FrOQRF— 7T NVOEHICKRY
THY TR EZ N,

& 2

1 R825



1. BAMIFA
“

N =
II I%\
Qﬁ%’éﬁ’Bﬁﬁl& DTE—~FYDOEBREEYD, TS DEEGELEERERBLTLEEW,

1.2 7>v3yv0—548 \~

(1) EBRFOZITWMBY XN P 2ABORL (1 20mm)iz %
#3323,

@)u—S%EDLyY FOQEZIRTEICID Fi72, Zo
LEqTrvava—Ihi( L) RS UREKIEDITS
o

X 3

X 4

RS25 2



1. BAMTAH

e
AEE
[W%EﬁSﬁE>ﬁf%—9®%ﬁ%wm E-YOEEKFEILEEEIL T REW, ﬁ]

(1) S VREERO LY v ¥ HE A N—DB L O o —
7@F@ZBD AL, > Y v FHAN-Blizu— T GR)EA
W@ 17 3,

(2) =2 (RENIR@Iz RS v — 5 (#)60%. #iED
MLEZFE L 2230 ] i3,

(3) B — 7 CREMR@IC 0 — 5 (R)EO®Z ) (T, n—-3
(R)D%HA T 3,

X 5

RS25



1. EBZMITFA

I580lc. BIFE-—FOEREVD. E—FOEGEEILERBLTILEW,

—AEE
Z.

N

1.4 ERRE

(1) BREEG)Z I > v izlkx P O2 @)l 11 3.

2) E2C@zR&D. EHOLHHA FEARO®L 0T 2% 3micdbe., LEXPO@2MHMIT 2,

(3) A4 FEUSR@®D s “a” SR EEL D 1.5mfE< . 2ok Picks k) KIEXYO2BD. TS
Bz LTI 5, MEIR. LRPO2MONT 3,

%I | Ejl
- e
0 J I]
3 |
L

B

3mn

X 8 X 9

RS25 4



1 EAMES

AEE

[1?%’&??5%!‘11:\ DIE—FOEFRZTD., T—HOREELERBLTILEW,

(5) EHDEXY FLEEE, HHA FERMAEEOD &
“@” LEIRE DT EMMI I mizh B L IcikExCQ
2D, APy OTHESH TS, FHEB., LxrPO%
oM 5, (9,10)

B) ik A FEAR®%2 X Z 2 LI IcEIHDZ I v Y
YIBOICRYT B, A4 FERAR®%E EA I By
Lzt E, AR &S IRERXPBRED TERD
ZHET 5, FEIB. ERCORMEOMT B,

& 10

11

RS25



1LIEXAMEA

ATEE

[ﬁ%%ﬁ5ﬁt.ﬂf%—9@%ﬁ%@& E— S OLEFILEERELTIRE W,

1.5 I\ TITT7IVS

(1) SLVIEHIN TV BB L A—2 By
L—Qlz iy 3,

Q) HHB 7V FODEy F WY T 3,

@Y HZFFrz7I I vFouy FeEuos w7 L E(d#
IHETVN—NWT ok &), FHXCO LML
N—@IzTEMBTEZ LIHIICTE, uvr7FvyrO®%
BOWMIBF INYOZE L CHESTS, FEE, oy
79y POTHEHET 3,

1.6 BTBEBFIT7NILT

13D0FER28EIL, E—IRINLDOEY oVt
FX 7 NNT2EYFIFTLREZ N,

(1) Ey b= Yicz 7 5V 7EDDZE D 41 3,

(2) B—FRINBHERBLIEE, ROV T INVT
OrHLALIIICEFYOOEI 2N T2, FH
%, vy 27+ vy rOTEET 3.

(B) B— I RN EFEARTHI L, HT7—ODTARDEX
ZHET 5,

4l

—0 Q|| ’

11 mm

50 mm

13

RS25 6




1. BAMTA

[ AZEE

ERZTS5RE. BIE—FOEBREYD. E—FYOEGELEERELTIEEW, ]

1.7 ZRVERE(K2) BT 7 /NILT

(1) BE= RN Z 7 NNV T ROZED 1) 3,

(2) =7 N T7Q@D 0 — F B ARODOFRIZE B L) I2d
HE, RIUBEENTORVIRE(=2—FI0), »
DITANTRDUN—B7Y —DIREED & &, IR
Diu—7 L@IEML, YN E2ERADEE, 3
S UpiEEEY B k) RAK2EEIC D 7N S L9 I,
I7 20 TR RQOMBMNER L7 NV 7QD R X
Z T 5.

HEIX. [ERXPOOZBDHTITVET,

X 14

1.8 tIB/IN17

I 84 TRRRO©%ZZ 7 MDY 1 2. YIEDOZITO
BB 4 T7@®% 8 L CHRETY 5,
. ERCOREDTTRET,

X 15

7 RS25



1LIEZAMIA

ERETSHIIC. BDIFE—IDEFRZYD. E—IOEGELEERILTILEEW,

[ AEE

1.9 ZRH T ERIFIETIR

(1) ) DoE=R O FBOEAFM QI HT 2,

@) Wxut L7 R@%. SHEWMZ Yy @D _LicER T /T
35, [(BEOILRYETHODAITS,

@) fxrz bt &, MIBi L7 ROPZEAFIOICL
D, HIVRIEBYICESTWE I L2HERTE, %
7o ERV @I LSRG 5T R HER
T3,

RS25 8



1. EBAMDA

3 ==
Alilﬁ
[‘f?%’éﬁ'?ﬁﬁl:\ BIE—YOEBFREYID., E—YOEHGEILERELTLIEIN, ]

1.10 T 7EEH |

18

E=— 3L, TOEX

No.| 734 7O mn) | £ Z(mm) | No.| /84 7DFEmn) | £Z(mm) | No.| >S4 7OFmm) | £ X (un)
@ 6x4 900 ® 4x2.5 740 © 4%2.5 90
®) ” 250 | @ ” 220 | @ ” 280
©) » 1250 ” 240 | ® ” 650
@ ” 600 | ©® ” 740 | ® ” 580
® ” 700 ® ” 300
#1

9 RS25



2. ELUMEN

N =
élil%\
(#%Eﬁ'Bﬁﬁ‘:\ WTE—YOERETD, TE—YOOEEILEEERELTLEEWN,

2.1 &0—5 DFAER

REBIZELETER—SDOMBRZHH L TLF IV,

#AO—>0

=S

AGATAL Y TNV ELQEBOTTFvarvua—3(L)Q%8» L CHML 3.

BURAIE :

T avu—IXI@rEhLCGHHLET. T riavue—Ih(b)R%2Friarue—9XxI@nks
ORI T2 L, ZHIRELYA XIZHETEET,

TO—5®

B AR AIE -

AFGAFT ANy IV RAVDEEDTa— 5 BR® % &
LCHRMiL £9,

BO0—>0©

=2

FP0E-IZOZBOTCHIN—5Q@% L TIc@#» L CHESIL
£7,

RIRAIE - -~
7 7EN F@EEDCHIR— 7 X T ®

O icEH» L TR L £9.

@
ﬂl-@s
Paliin ;%&7 O
1 @ @ ............. I

@ e @

X 20 @ ®

RS25 10



2. EUWMEWEA

3 ==
AIII%\ \
[ﬁ%’éﬁ’BﬁﬁlC\ WHTE—FYDEBREYD, E—YOEGELEEEILTIEIL, )

2.2 fBhO—3 DR

(1) 2% EHTu—F(ROE2EH #7.
(2) 2PQR2MZEZDT. FBU—5D%E»LET,
B) WAL Ia—F(R@EEY 1) 5,

521

ll RS25



2. ELWMEWE
*

A& .
[‘f’ﬁ%’éﬁSﬁﬁh‘_\ BIE—YOBRZYID, E—YOEGELERIELTIEIN, )

2.3 V7ot y koL |

(1) PN ARL v F2BETHL. i1 FOQOLEHO*H
o

(2) YV 7HZE 2o Y i LTCERICR Y T35, (K22 51)

B)BI—EFINZAL v F2HLT, HHL FOLEHD
ZEAL %,

@) B EiFcg&u—sic) THRENT 2.

22

2.4 ') 7Dk N DEAER

agY7DEE
UTHORS EHELIZERALIKT 30, DLAE GBS LI KB —- T 2HEIT 5.
b.#ZY 7 DIEE

U 7 LR B BRI &R — 5 2 FfiT 5.
c.H#QY 7 DHE

- EREEEACELTHEEL Y,

C Y T LIRS BEICEE T - 5 QR AT 3.,

.:\c

¥
SEENNEENEaNEEEE

RS25 12



2. ELWMEWS

SN =
AXEE ,
[1’!5%’5:?'}5'5“8\ DI E—YOEBFREYD. E—FOEEELERILTIREIW,

FERE P ITNVZAL vy F 2T ICBEBAL £,

(1) FINARL v FRBETHL, X4 FOLERCOR2H
o

(2) YV 7HE 2O D It LTERIC Yy M T3, (K22 2H)

B)YBI—EFINAL v F LT, HiHA4 FOLEHRD
ZEAL %,

(4) RFNEBEHBL THRIZ BIF. U 7HEEo—3ic#
J3, ZOLRIZBEOEMEPEL,

(5) RENEFEHAA, WIBTALTHE,

(6) VIR DI VBERDITIE IS, FINVAL v F %
HLTEHOZHE, BRYDFEEHE.

2.6 22D UMD ETEE LRDHELS

2ODICL Y THIDOARZE N, UIhEL LABLETED
FLIZks &Iz, 54 F(T@2EEIZL T, HHA N
(B@%HEHL 5.

O LMY V&L LRZST3ICiR, Tl F(L@%E
~E)Y.

O LU ELE LRZPRT IR, /XA F(L)D%
E~ED»T,

X 24

13 RS25



N =
élil%\
[ﬁ%&ﬁ’BﬁﬁE\ BIE—FDERZYID. T—FOEGELERIELTIEIN, ]

3.1 E# (1) DAk

AL K (L) - (F)OERME

Y7z 2o LT, V7 OMIKERORRAT S, LRC@Q%BD. U THOBIIES A F(EORU(T)
@zhEbE., EXRVOERMDMNIT S,

EROERMNE

(1) A5 —B®DIERTDORED %,

2) BEROBESFMICEE L 2L E > rOXRYEMEICY THOT D EL LEBZA&bERRET, H5—
®% Y v F(RBMHEDEREO®ICETT. 27 —BODIERXC@OrFHEDMHT S,

3) EROBAEHAICERE L7 L E, EHOEH “a” MBI roXAYWIMEBELIDAIck2E5iIcLT. HI—
ODILFP@%EHEDMIT 5,

am
[$ 8]

\ ©
=l ("X

[ _mae=F
— T ]
ﬂ?ﬁ B\,

\
¢ %4\,
Y 74 K“ﬁ

25

& 26

RS25 14



N =z
Ali l%\ \
QF%’&?T'BETHZ\ DTE—FYDEREYD. E—FOEEELEEERELTIREIL, p

wHA R(E)DERKE

(1) A7 —-BODOIEFP>OB2ED 5,

(2) EROZEIC W IPOHL., =72 ) vIUNDERAEN
WOl LIAALRZ L E, b4 FE)OEEHRDOED
TEMZEHZ2mc LT, EXxP@2HOMNIT S,
ZORET., A7 7YFUNDDIRE®IZ
YTTC, A7-ODI2TOZERHEOMNT S,

(3) YV TS A FE)O L D ANPLT WEE THSA F
E)OVEL £ I L T, AF3—DEL7 Y FUNE
HEDERE®ICSUTT, AIF7—QDIEFPO®RFEDA
75,

ERRAADBIEZRIZ., TER37RIPLL ks E)cqsE
T3,

X 27

X 28

15

RS25




w
{11}

. R

fI38llc. BDFE-—FIOEBRED., T—IOEGELERRELT RN,

AER
Z.

3.2 i1 DR

29 DX ICERDEMICAR A A FEOQOENE &bE.
30~45° HIF TR LOEMHBMIT T,

ER A FEOEIIE. in—90EI I k> TR
VBRBETTDT, TRZSEBCLTHHL LR
Yy,

BYT7NFDES
A4 PO LM “T7 2EROLHOLFAUES KAbe
%0

®IITDEE
A4 VOB “T7 2ERAOTEO L ALESILabE
%,

1l

M. ERYOZROTITVET,

B 29

RS25 16




4.tk

HEV> E23D ) 7iE 20mm~65m
few o3 h ~Hik
a. & 7PN 1050mn
b. H B/ 330mm
BAR 56 0mm
c. MiO(ERAER) &/ 180mm
BA 240mn

el @ |p

17 RS25



Memo

RS25

18



1. Installation
“

/A WARNING

Before installation, ALWAYS turn the motor switch OFF and check that the motor has already stopped.

1.1 Accessories

Install the accessories referring to Fig. 1.
(1) Drill a hole of ¢ 19.
(2) Install each parts on the back surface of the machine table.

Air regulator J 885
Venturi tube 850
e \\ //) Y7} R
\2 LIRLleH ¥ 680
\ \ -
Ol s 2 UL clamp © 1
100 N ° o
15 ] o ]
J_r_ ° ) 190 =
@] O -i'r—e
™~ \ f
e} o] \ o o

\Dust bag, c. set support

Dust bag, c. set

<::> Leg of P
O

machine table q o
— /)
© ©) 3 o o
_ ST : 1520 ' & —
Air toggle switch, c. set A Drawer/

Operator

Fig. 1 (Seen from back surface of machine table)

Dust bag:

Install the dust bag, c. set(D on the back surface
of the machine table with wood screws referring to
Fig. 1.

Fig. 2

19 RS25



1. Installation

/AWARNING

Before installation, ALWAYS turn the motor switch OFF and check that the motor has already stopped.

1.2 Tension roller basement

(1) Replace the suspention bolt of the supporting
board on the left back with the attached bolt@
(120 mm).

(2) Install a set of the roller @ on the back
surface of the supporting board. Also put the
tension roller arm(upper) as closely as pos-

sible to the machine.

Fig. 3

Fig. 4

RS25 20



1. Installation

/A WARNING

Before installation, ALWAYS turn the motor switch OFF and check that the motor has already stopped.

1.3 Supplementary roller

(1) Remove the cylinder supplementary cover@ and
the supplementary roller, c. set® standard
equipped with the machine and install the roller
(large) support@® on the cylinder cover®.

(2) Install the supplementary roller, c. set® for
RS device on the roller(large) support@ while
adjsuting back or forth.

(3) Install the roller(large) shaft® on the roller
(large) support®@ and assemble the roller(large)

@.

Fig. 6

21 RS25




1. Installation

‘
/AWARNING

Before installation, ALWAYS turn the motor switch OFF and check that the motor has already stopped.

1.4 Folder device

(1) Install the folder, c. set on the machine with two screws(@).

(2) Loosen the screws® to make the clearance between the folder(®@ and the fabric guide support
to 3 mm. Tighten the screws® securely.

(8) Loosen the screw® and move the folder device up or down to set the tip “a” of the fabric
guide support® 1.5 mm below the top of the stitch plate horizontally. Tighten the screws

@ securely.

r%l [ I:E]I
———
)
J
££ D '
6 L_p]
Fig. 7 g
1 mm
a
Stitch plate 8
C
0 3 mm
Fig. 8 Fig. 9

RS25 22



1. Installation

/AWARNING

Before installation, ALWAYS turn the motor switch OFF and check that the motor has already stopped.

(5)

(6)

Loosen the screw(® to make the clearance be-
tween the tip “a” and the stitch plate to
about 1 mm with the stop@ when setting the
folder@. Tighten the screw® securely. (Figs.
9 and 10)

Install the supporting plate@ on the cylinder
of the machine @ to support the fabric guide
support ®.

Loosen the screws®@ and adjust the supporting
plate®@ so that the fabric guide support®
moves horizonally when moving it right or left.
After adjusting, tighten the screws® securely.

Fig. 10

Fig. 11

23

RS25



1. Installation

/AWARNING

Before installation, ALWAYS turn the motor switch OFF and check that the motor has already stopped.

1.5 Presser lifter air cylinder

(1) Replace the lever standard equipped on the
machine with the attached presser foot lifter
lever ©.

(2) Install a set of the presser lifter air cylin-
der @.

(3) Make some clearance between the adjusting screw
® and the presser lifter shaft lever @ when
the rod of the presser lifer cylinder® is out
fully or the presser lifter lever is lowered.
Loosen the lock nut® and turn the presser
lifter holder® to adjust it.

After adjusting, tighten the lock nut® se-

curely.

1.6 Presser lifter air valve

Install the presser lifter air valve to the pitman
of the motor pedal referring to the dimensions in
Fig. 13.

(1) Install the air valve, c. set( on the pitman.
(2) Adjust the height of the screw® so that it
pushes the presser lifter air valve @ when
heeling back the motor pedal.
After adjusting, fix it with the lock nut@D.
(3) Adjust the strength of heeling back of the
pedal with the spring by the collar@.

11 mm

Fig. 13

RS25 24




1. Installation

/AWARNING

Before installation, ALWAYS turn the motor switch OFF and check that the motor has already stopped.

1.7 Air valve for thread chain cutting device (K2)

(1) Install the air valve press plate@ on the
motor pedal.

(2) Set the rolling part of the air valve® in the
center of the air valve press plate(D.
Adjust front—and-rear position of the air valve
support® and th height of the limit valve®),
so that the air valve press plate D touches
the roller lightly when the pedal is not pressed
and the lever of the air valve is free, and

also the air flows into “K2” device before the

machine rotates when pressing the pedal.

Loosen the screws @® to adjust it. Fig. 14

1.8 Dust pipe

Install the dust pipe support® on the supporting
board@. Move the dust pipe® to adjust the ori-
fice to inhale lint.

Loosen the screws® to adjust it.

Fig. 15

25 RS25



1. Installation

/AWARNING

Before installation, ALWAYS turn the motor switch OFF and check that the motor has already stopped.

(1) Replace the presser foot chain shieldd of the
presser foof, c. set with the attached presser
foot chain shield®.

(2) Install the presser foot front up plate® on
the needle bar oil receiver®), and tighten the
attached screw® securely.

(3) Check the presser foot front up plate® touches
the presser foot chain shield® and the presser
foot tilts forward up when raising it.

Also check the top feed dog® does not touch
the presser foot front up plate®.

1.9 Presser foot chain shield and presser foot front up plate

Fig. 16

RS25 26



1. Installation

/AWARNING

Before installation, ALWAYS turn the motor switch OFF and check that the motor has already stopped.

1.10 Air piping diagram

Air pressure:
4 kgf/cm’

To dust bag

To K2 device

(To air source

)) ——=>To dust bag

Fig. 18

Dimenstion of vinyl tube

No. Diameter Length Yo. Diameter Length No. Diameter Length
(mm) (m) (mm) (mm) (mm) (mm)
D 6X4 900 ® 4X2.5 740 ) 4X2.5 90
® I 250 | @ U 220 | @ I 280
® N 1250 n 240 | @ I 650
@ " 600 | © ) 740 | @ I 580
® ] 700 @ U 300
Table 1

27




2. Proper operation

—
/AWARNING

Before operating, ALWAYS turn the motor switch OFF and check that the motor has already stopped.

2.1 Roller

Adjust the position of the roller depending on the size of fabric.

Roller(rear)®:
Height:

Loosen the slider stop handle® and move the tension roller arm(upper)® to adjust it.

Front-and-rear position:
Move the tension roller bracket@® to adjust it.

Installing the tension roller arm(upper)® in the
raer hole® of the tension roller bracket@ can be
adopted to a large size of fabric.

\_= Flg 19

)
= .ihh@.
\'f\\ @

Q? ©

RS25 28



2. Proper operation
_

/AWARNING

Before operating, ALWAYS turn the motor switch OFF and check that the motor has already stopped.

Roller(lower)®:

Height and front-and-rear position:

Loosen the slider stop handle(@ and move the ten—
sion roller support® to adjust it.

Roller(front)@:

Height:

Loosen the screw@ or @ and move the roller® up
or down to adjust it.

Front-and-rear position:
Loosen the knob bolts@® and move the front roller
holding shaft@ back or forth to adjust it.

2.2 Supplementary roller

(1) Loosen the screw® to remove the roller (large)
®.

(2) Loosen two screws@® and move the supplementary
rolelr @ to adjust it.

(3) Reset the roller(large)®.

Fig. 21

29 RS25



2. Proper operation

/AWARNING

Before operating, ALWAYS turn the motor switch OFF and check that the motor has already stopped.

2.3 Setting of rib—knitted fabric

(1) Push the toggle switch by the knee to open the
fabric guide @ and the folder @.

(2) Place a rib-knitted fabric correctly referring
to Fig. 22.

(3) Again push the toggle switch to close the
fabric guide® and the folder @.

(4) Heel back the pedal to raise the presser foot

and place the rib—knitted fabric on each roller.

Fig. 22

2.4 Tension of rib—knitted fabric

a.0n the neck:
Adjust each roller so that a rib-knitted fabric is alined with the body part of fabric in

length or little shorter.

b.On the bottom:

Adjust each roller so that a rib-knitted fabric has a little tension.

¢.0n the sleeve:
Turn the folder device to the
right not to use it.
Adjust the supplementary roller
@ so that a rib-knitted fabric
has a little tension.

RS25 30



/AWARNING

2. Proper operation
lIllllllIIlllllllllllllIllllllIIllllllIllllIIllllllllllIIIllllIlllIIllllIlllllIllllIllIlIllllIllIlllllllllllllllllllllllll

Before operating, ALWAYS turn the motor switch OFF and check that the motor has already stopped.

2.5 Sewing

Push the toggle switch to open or close the folder.

(1) Push the toggle switch by the knee to open the
fabric guide® and the folder®.

(2) Place a rib—knitted fabric correctly referring
to Fig. 22.

(3) Again push the toggle switch to close the
fabric guide ® and the folder ®@).

(4) Heel back the pedal to raise the presser foot
and place the rib—knitted fabric on each roller.
Put the body part of fabric on it.

(5) Press the pedal to lower the presser foot and
start sewing.

(6) When the start of sewing comes to the folder®
closely, push the toggle switch to open the
folder @, then sew the fabric to finish.

2.6 Upper and lower cutting parts of folded rib—-knitted fabric

Adjust the fabric guide(upper)@ based on the fab—
ric guide (lower)® so that only folded rib—knitted
fabric is sewn and upper and lower cutting parts

are the same in size.

@® To increase upper cutting part, move the fabric
guide (upper) @ to the right.

@ To decrease upper cutting part, move the fabric
guide (upper) @ to the left.

Rib-knitted
fabric

<y
'''''''''''''''''''

s
....................

Fig. 24

31

RS25



3. Adjustments

/AWARNING

Before adjusting, ALWAYS turn the motor switch OFF and check that the motor has already stopped.

3.1 Folder complete set

Right-and-left position of fabric guides(upper) and (lower):
Fold a rib-knitted fabric into two and insert the folder(D between the upper and lower parts.

Loosen the screw@ to align the fabric guides(upper)® (lower)@ with both edges of the fabric.
Tighten the screw(® securely.

] ]
M T l'—Q\:IZI
BB )
d M J
\ | \P
.3 Lr_; @
[ - ;
|
/] \
qg/ \b q!_ Tj]
Fig. 25 EE
Right-and-left position of folder:
(1) Loosen the screws W@ of the collar ®®. rib-knitted
(2) When moving the folder D to the left, align fabric -
the cut off position of rib-knitted fabric on
cutting position of the knife. Apply the collar m

® to the left end® of the air cylinder(large)
bracket. Tighten the screw(®@ of the collar ®
securely.

left end “a” of the folder(D to the right from @/

(3) When moving the folder(D to the right, set the

the cutting position of the knife. Tighten the

screw@ of the collar® securely. Fig. 26

RS25 32



3. Adjustments

/AWARNING

Before adjusting, ALWAYS turn the motor switch OFF and check that the motor has already stopped.

Right-and-left position of fabric guide(left):

(1) Loosen the screws @®@® of the collar @M.

(2) Make the clearance between the fabric guide
(left)@ and the folder @ to about 2 mm when
the folder © moves to the left fully and the
air cylinder (small) @ moves to the right fully.

And tighten the screw® securely.

Keeping this condition, apply the collar@ to
the end® of the air cylinder(small)@. Tighten
the screw@® of the collar@ securely.

(2) Adjust the position of the fabric guide (left)
@ to come off the rib-knitted fabric easily.
Apply the collar@ to the left end® of the
air cylinder (small) bracket. Tighten the screw
@® of the collar@ securely.

Note that the movement to the left keeps to a

minimum.

Fig. 27

Fig. 28

93 RS25



3. Adjustments

/AWARNING

Before adjusting, ALWAYS turn the motor switch OFF and check that the motor has already stopped.

3.2 Fabric guide bar

Align the left end of the fabric gauide barQ) with
that of the folder. Tilt the folder@ at 30 — 45°
(Fig. 29). Tighten the screw® securely.

Note: Adjust the height of the fabric guide bar@
depending on that of the roller(front) as

below.

On the neck:
Align the top “r” of the fabric guide bar@ with

the t f the folder.
e top@ o e folde Fig. 29

On the bottom:

Align the top “r” of the fabric guide bar(@ with
the bottom® of the folder.

Loosen the screw® to adjust them.

RS25 34



4. Specifications

IlIIIIIIIIIlIIIlllllllIIllllllIlIIIllllIIllIIIIIllIlIllllIIIllllIIIIIIIIIllllIllllIIllllIIllllIllllIIlIlIIIIlIIIIIIIIIIIIIIIIIIIIIIII

Finished rib width 20 - 65 mm
Finished size

a. Bottom Max. 1050 mm

b. Neck Min. 330 mm

Max. 560 mm

c. Sleeve (Not using folder) Min. 180 mm

Max. 240 mm

\
®

--h--- L LT T Y o
T
2 b

i K

35

RS25



RS25 DEVICE(1)

S

P
'
1
i
i
1
I
1
P

RS25




RS25 DEVICE(T)

RS25&E (1)

1

Ref.No Parts No. Description m % Amt. Req
1 2111200 Folder Device, Complete Set ERKRE ) 1
2 2111201 Device Basement KERE 1
3 110047 Screw(M4-0.7 x 10) = 2
4 2111220 Fixing Spring Plate EE/ R 1
5 2111221 Supplementary Fixing Spring Plate HEEE/ R 1
6 110001 Screw(M4-0.7 X 5.4) xRy 1
7 000035 Stop Pin AhwvREY 1
8 005604 Screw(7/32-32 x 17.3) xy 1
9 000621 Conical Spring Washer mIRExTyv 1

10 2111219 Swing-out Stop AAVIT ARy IR 1
11 000358 Nut vk 1
12 2111203 Air Cylinder(Large) Bracket Y VEREfAE 1
13 3100518 Stop 7§ AN 1
14 110002 Screw(M3-05 x 5) xRy 1
15 2111204 Guide Bar(Long) DUUEAA RER) 1
16 3100115 [0067031] Bushing Tyva 4
17 3100703 Collar Hno— 2
18 120009 Screw(M4-0.7 X 12) xRy 2
19 000009 Nut vk 4
20 000426 Washer AR 4
21 2111205 Folder Bracket EHEE 1
22 1091109 Air Cylinder IF7IIVE 1
23 1095001 Speed Controller A—RarvhkO-—-3> 4
24 000623 Gasket Ny FY 4
25 100036 Nut Fvhk 2
26 4100033 Collar no— 2
27 009746 Screw(M4-0.7 X 8) xR 8
28 000015 Nut vk 3
29 001330 Screw(9/64-40 x 3.8) xRy 1
30 2111207 Fixing Block R&70Ovy 1
31 000665 Washer AR A 1
32 009748 Screw(M4-0.7 X 12) kxy 2
33 2111206 Fabric Guide Bar WA R 1
34 2111208 Folder EH 1
35 140014 Screw(M4-0.7 x 8) xRy 1
36 000538 Washer AR 1
37 2111209 Fabric Guide(Upper) wAAR(E) 1
38 2111212 Fabric Guide(Lower) wHA R(T) 1
39 2111214 Air Cylinder(Small) Bracket LYy F NS 1
40 1091110 Air Cylinder IF7IYVY 1
41 3120113 Guide Bar SUVFTHAR 1
42 2111215 Fabric Guide Supporting Plate w1 RBSE 1
43 2111216 Fabric Guide Support A A REHR 1
44 2111217 Fabric Guide(Left) HwHA R(E) 1
45 2111218 Locking Nut BYIEAFY 1

RS25



RS25

RS25 DEVICE(2)

11



RS25 DEVICE(2) RS25 % & (2) 2
L
Ref.No Parts No. Description m % Amt. Req
1 2111101 Tension Roller Basement Triavo—I4& 1
2 009863 Bolt(M8-1.25 x 120) RIL ~ 1
3 000016 Nut Tk 2
4 000162 Washer AR A 2
5 120013 Screw(M6-1 x 15) =87 4
6 300005 Washer Tyiy 8
7 2111141 Tension Roller Support 0 — S Btk 1
8 006475 Screw(M8-1.25 X 16) I =8 1
9 000666 Washer TwIy 2
10 0031014 Slider Stop AZATA YT 2
11 0031015 Slider Stop Handle ATAFT ANy TNV RIL 2
12 009853 Screw(11/64-40 x 6.5) xRy 2
13 2111112 Roller Shaft O— S8 2
14 2111143 Front Roller(Lower) AIR—3(T) 1
15 009220 Screw(11/64-40 X 8) kxy 3
16 2111118 Front Roller Tape Guide AO0—>3LA4CK 1
17 160001 Screw(M4-0.7 X 4) xRy 1
18 0026604 Front Roller(Short) Bi0—3(9) 1
19 2111139 Tension Roller Arm(Upper) Unit Fy¥ayvo—SkE(h)ER) 1
20 2111111 Tension Roller Arm Pin O—SkEy 1
21 2111102 Tension Roller Bracket Fyiavo—>%T 1
22 120006 Screw(M6-1 X 12) ExR: 4
23 2111246 Front Roller RO—= 1
24 2111119 Collar(10 X 16 X 6mm) O—>#h>— 1
25 160000 Screw(M3-0.5 x 3) xRy 1
26 2111243 Front Roller Shaft BaO—>&h 1
27 0067022 [2111245] Front Roller Connector RIO—o#F 1
28 160007 [160004] Screw(M6-1 X 6)[M6-1 X 4.8] xRy 6
29
30
31 2111248 [2111241] Front Roller Holding Shaft(Lower) AIO—2> X TE(T) 1
32 009877 Knob Bolt(M6-1 x 25) J IR 2
33 0067025 Bracket 7S50 v bk 2
34 009885 Screw(M4-0.7 X 15) IERY 4

RS25



RS25 DEVICE(3)

14 EXTRA PARTS

RS25



RS25 DEVICE(3)

RS25 & & (3)

3

RefNo Parts No. Description m A Amt. Req
1 2111134 Roller{Large) Support A—Z (K) Bk 1
2 110004 Screw(M35-0.6 x 8) =) 2
3 2111130 Supplementary Roller Support B0 — S BIR 1
4 110003 Screw(M3.5-06 X 6) Exy 2
5 2111132 Roller(Large) Shaft a—3 (K)&H 1
6 2111133 Roller(Large) O—Z(K) 1
7 009220 Screw(11/64-40 x 8) ERY 1
8 2111128 Supplementary Roller(Short) B0 —S5(8) 1
9 001331 Screw(9/64-40 x 3.8) xRy 1

10 2111043 Roller Shaft(Short) O —Z (58) 1
11 2111042 Roller Shaft(Long) #wHPHO—oEER) 1
12 2111129 Supplementary Roller(Long) #HEBO—-3 (&) 1
13 004358 Screw(9/64-40 x 5.6) xRy 1
14 2111145 Tension Roller(Lower), C. Set FrgaryO—2(TF){E) 1
15 2111114 Tension Roller Arm(Lower) Unit Tr¥arO—SB(T)MH) 1
16 2111111 Tension Roller Arm Pin O—>pEy 1
17 000666 Washer Ty 1
18 0031014 Slider Stop ARSAT AT 1
19 0031015 Slider Stop Handle AZATA MY TNV RIL 1
20 009853 Screw(11/64-40 x 6.5) i==8% 1
21 2111112 Roller Shaft H— S 1
22 0026604 Front Roller(Short) gI0—3 (38) 1
23 009220 Screw(11/64-40 x 8) IRy 1

RS25



RS25 DEVICE(4)

RS25



RS25 DEVICE(4) RS25 % & (4) 4
|
Ref.No Parts No. Description Mm% Amt. Req
1 1200471 [2111260] Toggle Switch, C. Set2 MIWRAwF(#2) 1
2 1200468 & Toggle Switch, C: Setl MTILZAwF(#ET) 1
3 006209 & Wood Screw(d 5.1 x 20) ARy 3
4 120018 & Screw(M4-0.7 X 10) =) 2
5 120056 & Screw(M3-05 x 5) xRy 2
6 0010266 & Elbow Connector(® 6-PT1/8) TILAROARY % 1
7 1097007 & Silencer v %) 2
8 0010057 & Elbow Connector(® 4-PT1/8) TILRIRI S 1
9 0010337 Union Y-Connector($4) Y¥a1Yhk 2
10 0036133 Cord Clamp(5N- ¢ 84) A—kKoS5v7 1
11 . 110013 Screw(M4-0.7 X 8) Exy 1
12 1091082 Air Cylinder IFZVYVE 1
13 0010057 Elbow Connector(® 4-PT1/8) TILARARYH 2
14 100035 Nut Fvhk 1
15 1260000 Cylinder Holder VY VTEGE 1
16 006219 Screw{M4-0.7 x 30) xRy 2
17 000145 Nut PAVAN 1
18 0012029 Presser Lifter Holder BIETRILY 1
19 0012030 Presser Lifter Holder Pin HIHBIrRILTEY 1
20 0033024 Retaining Ring AP Y 2
21 2100193 Presser Foot Lifter Lever WITBTL/IN— 1
22 1298001 Presser Lifter Air Valve, C. Set HITigS T 7 /VILT (#) 1
23 0010333 Air Valve(4 port) TFINIVT 1
24 1084026 Elbow Union(® 4-M5) IHRI=AY 2
25 1094010 Elbow Connector(® 6-M5) TIVRARI S 1
26 0033936 Air Valve Holder IFNILTRAE 1
27 0033935 Air Valve Stop IFZNRIWT AR wIR 1
28 0005040 Screw(11/64-40 x 85) kxry 5
29 005505 Adjusting Screw(11/64-40 x 16) HREIRY 1
30 000334 Nut vk 1
31 0033937 Return Spring I 7NV THEBI/RR 1
32 0033938 Collar(6.4 X 13 X 9mm) Hho— 1
33 1097009 [0010073] Regulator L¥al—% 1
34 009960 Screw(M5-0.8 x 16) Ji2=&7) 2
35 . 000600 Spring Washer ATV TTy v 2
36 000669 Washer WA 2
37 1253240 [0013218] Regulator Support L% 2L —%Bdtk 1
38 006905 Wood Screw(®d 5.1 x 20) ARy 2
39 0010289 T-Connector(® 6-PT1/4) Taxo 4 1
40 0010264 Connector(® 6-PT1/4) AxV 4 1
41 1096030 [0010261] Air Tube(6 X 4mm)(Black) IFFa1—T(&8) 1
42 1096029 [0010260] Air Tube(4 x 25mm)(Black) IF7Fa1—7T(E) 1

RS25



5

RS25 DEVICE(5)

RS25



RS25 DEVICE(5)

RS25 & & (5)

5

RefNo Parts No. Description m B Amt. Req
1 2111231 Dust Pipe Support BIIg /A TEUHR 1
2 009746 Screw(M4-0.7 x 8) Ry 4
3 2111233 [2111230] Dust Pipe U= YAS VA 1
4 2111232 Saddle TR 1
5 2111239 Hose Clamp R—RLEA 1
6 2111234 Duct Cuff FIORNATR 2
7 2111235 Dust Hose FER—X 1
8 1094002 Reducer(® 6 X 4) LFa—1 1
9 1094008 Union T-Connector(® 6) A=FyTaAxI4 1

10 0010290 Connector(® 6-PT1/8) AxRT 4 1

11 0011987 UL Clamp ULos>v=> 3
12 009814 Wood Screw(® 3.1 X 20) ARY 3
13 0010310 Venturi Tube RNUF1UE 1

14 1096005 Air Hose(12 X 18 X 500mm}) IF7R—X 1

15 1096004 Air Hose(12 x 18 x 1500mm) IFPR—X 1

16 0011795 Wrapping Band(2.3 x 92) FiRNAVER 5
17 1253208 Dust Bag, C. Set Support SRS () BTk 1

18 006905 Wood Screw(d 5.1 x 20) b, =) 2
19 009960 Screw(M5-0.8 x 16) Ry 2
20 000600 Spring Washer ATV T Ty % 2
21 000669 Washer AR 2
22 2111238 Spacer ANR—1 1

23 1253056 Hose Connector R— AHF 1

24 0010959 Bushing VAP EY.SIN DY/ 1

25 2111236 Dust Bag, C. Set SEEEL(HR) 1

26 2111237 Dust Bag Bracket(Upper) SEELR(E) 1

27 1253203 Dust Bag Bracket(Rear) SRR (1) 1

28 1253204 Dust Bag Bracket(Front) EEEL(Ah) 1

29 1253206 Dust Bag Bracket(Out Side) S£ELE(R) 2
30 1253207 Dust Bag Bracket(Lower) SEHE(T) 1

31 110110 [009995] Screw(M3-0.5 x 5)[M3-0.5 x 5] =3 13
32

33 1253220 Stop Spring ANy TRV 1

34 000644 Spring Washer ATV T Tvovy 2
35 004127 Screw(M4-0.7 X 6) xRy 2
36 1253219 Dust Bag SER 1

37 2111251 Air Valve Press Plate IF7/INILTHRVIR 1

38 2111250 Air Valve Support I 7NV 7B R 1

39 009948 Screw(M8-1.25 x 30) xRy 2
40 000162 Washer A 2
41 000016 Nut v bk 2
42 1090139 Limit Valve TESR AW 1

43 005121 Screw(11/64-40 x 28) Ry 2
44 000334 Nut PaVAN 2
45 0010266 Elbow Connector(® 6-PT1/8) TIHIVRARI A 1

46 1094031 Union Y-Connector(® 6-PT1/8) aA=FdyYaxvH 1

47 1096029 [0010260] Air Tube(4 X 2.5mm)(Black) IFPFa—7(8) 1

48 1096030 [00102611 Air Tube(6 X 4mm)(Black) IFPFa1—T(8) 1

RS25



RS25 DEVICE(6)




RS25 DEVICE(6) RS25 % & (6) 6

RefNo Parts No. Description m % Amt. Req
1 2111252 Presser Foot Front Up Plate I ES IR 1
2 110013 Screw(M4-0.7 x 8) Exy 1
3 2111222 Supporting Plate XIR 1
4 000014 Washer Ty 2
5 110002 Screw(M3-0.5 X 5) kxy 2
6 2127219 Presser Foot Chain Shield ZERIET 1

RS25



jamato

PRV UEEKRIEH
YAMATO SEWING MACHINE MFG. £0,LT0

P/N 9730010 (P/1/HR)

No.3 Edited in 2005.12
(RS25) Printed in Japan 2006.1.1H (Y)



	CONTENTS
	[P1]  1.据え付け方
	[P1]  １.1 付属品の取り付け方
	[P2]  1.2 テンションローラ台
	[P3]  1.3 補助ローラ
	[P4]  1.4 定規装置
	[P6]  1.5 押エ揚ゲエアシリンダ
	[P6]  1.6 押エ揚ゲエアバルブ
	[P7]  1.7 空環切装置(K2)用エアバルブ
	[P7]  1.8 切屑パイプ
	[P8]  1.9 空糸押エと押エ前上ゲ板
	[P9]  1.10 エア配管図

	[P10]  2.正しい使い方  
	[P10]  2.1 各ローラの調節
	[P11]  2.2 補助ローラの調節
	[P12]  2.3 リブ地のセットのしかた
	[P12]  2.4 リブ地の張力の調節
	[P13]  2.5 縫い方
	[P13]  2.6 2つ折りリブ地の上下落とし代の調節

	[P14]  3.調整
	[P14]  3.1 定規(組)の調節
	[P16]  3.2 布ガイド棒の調節

	[P17]  4.仕様
	[P19]  1. Installation
	[P19]  1.1 Accessories
	[P20]  1.2 Tension roller basement
	[P21]  1.3 Supplementary roller
	[P22]  1.4 Folder device
	[P24]  1.5 Presser lifter air cylinder
	[P24]  1.6 Presser lifter air valve
	[P25]  1.7 Air valve for thread chain cutting device(K2)
	[P25]  1.8 Dust pipe
	[P26]  1.9 Presser foot chain shield and presser foot front up plate
	[P27]  1.10  Air piping diagram

	[P28]  2. Proper operation
	[P28]  2.1 Roller
	[P29]  2.2 Supplementary roller
	[P30]  2.3 Setting of rib-knitted fabric
	[P30]  2.4 Tension of rib-knitted fabric
	[P31]  2.5 Sewing
	[P31]  2.6 Upper and lower cutting parts of folded rib-knitted fabric

	[P32]  3. Adjustments
	[P32]  3.1 Folder complete Set
	[P34]  3.2 Fabric guide bar

	[P35]  4. Specifications
	ILLUSTRATED SPARE PARTS LIST パーツリスト
	[P1]  RS25 DEVICE(1)
	[P2]  RS25 DEVICE(2)
	[P3]  RS25 DEVICE(3)
	[P4]  RS25 DEVICE(4)
	[P5]  RS25 DEVICE(5)
	[P6]  RS25 DEVICE(6)


